




Parts list 
Before you begin building your Harper dining table, please take a moment to read through the instructions and make sure 
that you have all the relevant parts listed on the parts check list. 

Part Number Part Description Quantity 

G) Table Top 1 pc 

(1) Leg 2 pcs 

@ Support Frame 2 pcs 

Fittings 
P lease check you have all the fittings listed below with your product. 

� l£J lEJ � Lu 

u i\11111\1111 u � f)mnmmJJ @) � 

4mm Allen Key M6"95mm Bolt M6"70mm Bolt M6"45mm Bolt M6'018mm Flat Washer Foot Pad 

1 pc 8pcs+1pc extra 6pcs+1pc extra 12pcs+1pc extra 26pcs+2pcs extra 4pcs 

1. Attaching the legs to the table top.

� lEJ � 

w 
f)mnmmJJ @) 

4mm Allen Key M6"45mm Bolt M6'018mm Rat Washer 

1 pc 12pcs 12pcs P-3/4



2. Connecting the legs with the support frames.

4mm Allen Key 

1 pc 

� 

E illlllllllD 

M6"95mm Bolt 

8pcs 

M6*018mm Flat Washer 

8pcs 

3. Fix the support frames on the table top, apply the foot pads on.

4mm Allen Key 

1 pc 

_£j 

E .,mmm, 

M6"70mm Bolt 

6pcs 

M6*018mm Flat Washer 

6pcs 

Foot Pad 

4pcs P-4/4 


